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Test Report Number: SHAH00928098
Applicant: WUYI PUVITER SCIENCE AND TECHNOLOGY Date: 18 May, 2018

DEVELOPMENT CO.,LTD.

No.9,HARDWARE AVENUE, TONGQIN HARDWARE
INDUSTRIAL ESTATE, TONGQIN TOWN,WUYI
COUNTY,JINHUA,ZHEJIANG

Attn: YING JUN

Sample Description:
Two(2) groups/pieces of submitted sample said to be :
Item Name : Bike Trainer.
Item No. . BTO001,BT004.

Tests Conducted:
As requested by the applicant, for details refer to attached page(s).

Conclusion :
Tested samples Standard Result
Submitted sample set EN71-2: 2011+A1: 2014 Flammability Test Pass
Tested components of submitted sample EN 71-3:2013+A2:2017 for migration of certain elements Pass
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To be continued

Authorized By:

yamys

Leo Shi
General Manager
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Test Report Number: SHAH00928098
Tests Conducted
1 Flammability Test

As per European Standard on Safety of Toys EN71-2: 2011+A1: 2014

Clause Testing Items Assessment

4.1 General P

4.2 Toys to be worn on the head

4.2.2 Beards, moustaches, wigs, etc., made from hair, pile or material with similar NA
features, which protrude 50 mm or more from the surface of the toy

4.2.3 Beards, moustaches, wigs, etc., made from hair, pile or material with similar NA
features, which protrude less than 50 mm from the surface of the toy

424 Full or partial moulded head masks NA

425 Flowing elements of toys to be worn on the head NA

4.3 'Toy Disguise Costumes and Toys Intended to be Worn by a Child in Play NA

4.4 Toys Intended to be Entered by a Child P#

45 Soft Filled Toys NA

Remark : P = Pass NA = Not Applicable

# =

Date Sample Received: 22 Mar, 2018 & 16 May, 2018
Testing Period: 22 Mar, 2018 To 16 May, 2018

The test specimen was pre-washed according to the EN71-2 clause 5.4.1 before testing.

To be continued
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Test Report

Tests Conducted

2

19 Toxic Elements Migration Test

(A) Test Result

Number:

SHAH00928098

As per EN71-3: 2013 and amendment A2: 2017 and followed by Inductively Coupled Plasma Atomic Emission
Spectrometry, Inductively Coupled Argon Mass Spectrometry, lon Chromatography-Inductively Coupled Plasma-Mass
Spectrometry, and Gas Chromatographic - Mass Spectrometry.

Category (lll): Scraped-off toy material

Element Result (mg/kg) Limit (ma/ka)
1) (2) ()i 4)
Aluminium (Al) < 300 <300 <300 <300 70000
Antimony (Sb) <10 <10 <10 <10 560
Arsenic (As) <10 <10 <10 <10 47
Barium (Ba) <10 <10 <10 <10 18750
Boron (B) <50 <50 <50 <50 15000
Cadmium (Cd) <5 <5 <5 <5 17
Chromium (lIl) (Cr Il <10 <10 <10 <10 460
Chromium (V1) (Cr VI) <0.2 <0.2 <0.2 <0.2 0.2
Cobalt (Co) <10 <10 <10 <10 130
Copper (Cu) <10 <10 <10 <10 7700
Lead (Pb) <10 <10 <10 <10 160
Manganese (Mn) <10 <10 <10 <10 15000
Mercury (Hg) <10 <10 <10 <10 94
Nickel (Ni) <10 <10 <10 <10 930
Selenium (Se) <10 <10 <10 <10 460
Strontium (Sr) <100 <100 <100 <100 56000
Tin (Sn) <10 <10 <10 <10 180000
Organic tin <3.0 <3.0 <3.0 <3.0 12
Zinc (Zn) <100 <100 <100 <100 46000
To be continued
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Test Report Number: SHAHO00928098
Tests Conducted
Element Result (mg/kg) Limit (ma/kg)
5) (6) ) 8)
Aluminium (Al) <300 <300 <300 <300 70000
Antimony (Sb) <10 <10 <10 <10 560
Arsenic (As) <10 <10 <10 <10 47
Barium (Ba) <10 <10 <10 <10 18750
Boron (B) <50 <50 <50 <50 15000
Cadmium (Cd) <5 <5 <5 <5 17
Chromium (lll) (Cr Il <10 <10 <10 <10 460
Chromium (V1) (Cr VI) <0.2 <0.2 <0.2 <0.2 0.2
Cobalt (Co) <10 <10 <10 <10 130
Copper (Cu) <10 <10 <10 <10 7700
Lead (Pb) <10 <10 <10 <10 160
Manganese (Mn) <10 <10 <10 <10 15000
Mercury (Hg) <10 <10 <10 <10 94
Nickel (Ni) <10 <10 <10 <10 930
Selenium (Se) <10 <10 <10 <10 460
Strontium (Sr) <100 <100 <100 <100 56000
Tin (Sn) <10 <10 <10 <10 180000
Organic tin <3.0 <3.0 <3.0 <3.0 12
Zinc (Zn) <100 < 100 < 100 <100 46000
Element Result (ma/kq) Limit (ma/ka)
9) (10) (€3) (12)#
Aluminium (Al) <300 <300 <300 2210 70000
Antimony (Sh) <10 <10 <10 <10 560
Arsenic (As) <10 <10 <10 <10 47
Barium (Ba) <10 <10 <10 385 18750
Boron (B) <50 <50 <50 <50 15000
Cadmium (Cd) <5 <5 <5 <5 17
Chromium (lll) (Cr Il <10 <10 <10 <10 460
Chromium (V1) (Cr VI) <0.2 <0.2 <0.2 <0.2 0.2
Cobalt (Co) <10 <10 <10 <10 130
Copper (Cu) <10 11 <10 <10 7700
Lead (Pb) <10 <10 <10 <10 160
Manganese (Mn) <10 <10 <10 <10 15000
Mercury (Hg) <10 <10 <10 <10 94
Nickel (Ni) <10 <10 <10 <10 930
Selenium (Se) <10 <10 <10 <10 460
Strontium (Sr) <100 <100 <100 <100 56000
Tin (Sn) <10 <10 <10 <10 180000
Organic tin <3.0 <3.0 <3.0 <3.0 12
Zinc (Zn) <100 567 <100 <100 46000

xxxxxxxx

Intertek Testing Services Ltd., Shanghai

5/F No. 6 Building, Lingyun Industry Park, No.1177

To be continued
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Tests Conducted

Test Report Number: SHAHO00928098

Element Result (mg/kg) Limit (ma/ka)
(13) 14) (15) (16)

Aluminium (Al) <300 <300 <300 <300 70000
Antimony (Sb) <10 <10 <10 <10 560
Arsenic (As) <10 <10 <10 <10 47
Barium (Ba) <10 <10 <10 <10 18750
Boron (B) <50 <50 <50 <50 15000
Cadmium (Cd) <5 <5 <5 <5 17
Chromium (lll) (Cr Il <10 <10 <10 <10 460
Chromium (V1) (Cr VI) <0.2 <0.2 <0.2 <0.2 0.2
Cobalt (Co) <10 <10 <10 <10 130
Copper (Cu) <10 <10 <10 <10 7700
Lead (Pb) <10 <10 <10 <10 160
Manganese (Mn) <10 <10 <10 <10 15000
Mercury (Hg) <10 <10 <10 <10 94
Nickel (Ni) <10 <10 <10 <10 930
Selenium (Se) <10 <10 <10 <10 460
Strontium (Sr) <100 <100 <100 <100 56000
Tin (Sn) <10 <10 <10 <10 180000
Organic tin <3.0 <3.0 <3.0 <3.0 12
Zinc (Zn) <100 <100 < 100 <100 46000

Remark: mg/kg = Milligram per kilogram

- Organic tin test result was expressed as tributyl tin.
- Unless specified, test results of Chromium (IlI), Chromium (VI) and Organic tin were derived
from migration results of total chromium and tin respectively.
- Migration of Chromium (lll) = Migration of total Chromium — Migration of Chromium(VI), when
performed confirmation test for Chromium (VI)

# = Confirmation of Chromium (VI) test was performed on the tested component.

Tested Components: See components list in the last section of this report.

Intertek Testing Services Ltd., Shanghai

Ningbo Bran
LEX#RR

xxxxxxxx

C

h
BARBSRRATTRS A8

5/F No. 6 Building, Lingyun Industry Park, No.1177
Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo,

China, 315000

FTREHEHXERR 1177 5%~ LE 6 5% 5=

315000

To be continued

Tel: +86 574 8818
3650

Fax: +86 574 8818
3680
www.intertek.com
www.intertek.com.cn

Page 5 of 9

N



Intertek

Total Quality. Assured.

Test Report Number: SHAH00928098

Tests Conducted

(B) Categories of various toy materials

Category I: Dry, brittle, powder like or pliable

Solid toy material from which powder-like material is released during playing and semi-solid materials that may also
leave residues on the hands during play. The material can be ingested. Contamination of the hands with the material
may contribute to the oral exposure of the material. (e.g. the cores of colouring pencils, chalk, crayons, modelling clays
and plaster).

Category II: Liquid or sticky

Fluid or viscous toy material, which can be ingested or to which dermal exposure may occur during playing. (e.g. liquid
paints, finger paints, liquid ink in pens, glue sticks, slimes, bubble solution).

Category lll: Scraped-off

Solid toy material with or without a coating, which can be ingested as a result of biting, tooth scraping, sucking or
licking. (e.g. coatings, lacquers, plastics, paper, textiles, glass, ceramic, metallic, wooden, bone , leather and other
materials).

Date Sample Received: 22 Mar, 2018
Testing Period: 22 Mar, 2018 To 09 Apr, 2018

xxxxx

To be continued
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Test Report Number: SHAH00928098

Tests Conducted

To be continued
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Test Report Number: SHAH00928098

Tests Conducted

To be continued
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Component:

(1) Black woven fabric.(margin)

(2) Black Velcro.(hook)

(3) Black Velcro.(loop)

(4) Transparent PVC plastic.

(5) Transparent plastic.(noctilucent light)
(6) Yellow woven fabric.

(7) Light grey woven fabric.

(8) Brown woven fabric.

(9) Black mesh fabric.

(10) Silvery noctilucent coating on fabric.
(11) Black polyester fabric.

(12) Silvery coating on metal.(stick)

(13) Black polypropylene fiber.(belt)

(14) Black waterproof fabric.(bag)

Number:

(15) Black rubber.(tire)
(16) Black plastic.(buckle)

SHAH00928098

KKKk

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular
course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability
to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or
representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a
diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise,
except in the event of our gross negligence or wilful misconduct.
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